
CUSTOMER COPY
1301 East 9th Street, Suite 1300
Cleveland, Ohio 44114
Toll Free (800) 321-5325

Owner/Operator’s Manual

FOR MODEL

LES-TL80 Serial # and higher

LES-TL80SS Serial # and higher

This Manual Must be Read Before Operating The Equipment



15 © LESCO Technologies, LLC 2012 

Assembly Views
LES-TL80/LES-TL80SS



 © LESCO Technologies, LLC 2012 16

Handle Assembly Parts Breakdown
Model # LES-TL80

2

14

6

12

10

9

8

7

11

1

4

5

3

1313
11

1

10

11

11

12

13

14

2

3

4

5

6

7

8

9



17 © LESCO Technologies, LLC 2012 

Handle Assembly Parts Breakdown
Model # Les-TL80

ID # Part # Description Qty
1 D5908 Push Spreader Handle 1

2 D5917 Handle Grip 7/8" X 5-1/2" 2

3 D6132 Bolt | 1/4"-20 X 3/4" Serrated Flange Stainless 1

4 D6406 Rubber Switch Boot 1

5 F50001 1

6 F50008 1

7 F50016 1

8 F50106 1

9 F50107 Switch | SPST Side Terminals 1

10 F50111 Reducing Bushing | 3/8" X 1/4" Brass 1

11 F50112 Bolt | 5/16"-18 X 1-1/4" Hex Head Stainless 2

12 T15016 Nut 1/4"-20 Nylox Waxed Stainless 1

13 T15018 Nut 5/16"-18 Nylox Waxed Stainless 2

14 T20307 Spot Spray Wand 1

10 F50111 Reducing Bushing | 3/8" X 1/4" Brass 1

11 F50112 Bolt | 5/16"-18 X 1-1/4" Hex Head Stainless 2

12 T15016 Nut 1/4"-20 Nylox Waxed Stainless 1

13 T15018 Nut 5/16"-18 Nylox Waxed Stainless 2

1Spot Spray WandT2030714

8 F50106 1

9 F50107 Switch | SPST Side Terminals 1

1 D5908 Push Spreader Handle 1

2 D5917 Handle Grip 7/8" X 5-1/2" 2

3 D6132 Bolt | 1/4"-20 X 3/4" Serrated Flange Stainless 1

Wand Holder Bracket

Coil Hose 1/4" X 10'

Harness | Push Sprayer Pump

Harness | Push Sprayer Switch



 © LESCO Technologies, LLC 2012 18

Tank Assembly Parts Breakdown
Model # LES-TL80

13

16

4

6

12

3

11

8

1

7 9

5

6

15

2

10

14

3

1

10

11

12

13

14

15

16

2

3

3

4

5

6

6

7

8

9



19 © LESCO Technologies, LLC 2012 

Tank Assembly Parts Breakdown
Model # LES-TL80

ID # Part # Description Qty
1 D5381 Hose Barb | 1/4" Male Thread X 3/8" 1

2 D5901 Hopper Frame 2.0 CU. FT Push Spreader 1

3 D5904 Wheel 13" X 5" 2

4 D5906 Frame Stand 1

5 D5915 Axle 3/4" Dia X 24.3"LG Stainless 1

6 D5919 Cotter Pin | 3/16" X 2" Stainless 2

7 D5923 Wheel Bushing Nylon 4

8 D5943 Bolt 1/4"-20 X 2-1/4"LG  Hex Head Stainless 4

9 D5994 Grease Fitting Straight | 1/8" Drive Zinc 2

10 D6854 Bolt | 1/4"-20 X 1" Serrated Flange Stainless 3

11 F50011 3-Way Panel Mount Valve 1

12 F50013 Hose Barb | 1/4"  Male Thread X 3/8" 90 Degree 1

13 F50108 Tank Strainer 1

14 F50487 6 Inch Lid With Vented Gasket 1

15 F50558 Tank | 12 Gallon Lesco Gray 1

16 T15016 Nut 1/4"-20 Nylox Waxed Stainless 4

4 D5906 Frame Stand 1

3 D5904 Wheel 13" X 5" 2

2 D5901 Hopper Frame 2.0 CU. FT Push Spreader 1

8 D5943 Bolt 1/4"-20 X 2-1/4"LG  Hex Head Stainless 4

7 D5923 Wheel Bushing Nylon 4

6 D5919 Cotter Pin | 3/16" X 2" Stainless 2

5 D5915 Axle 3/4" Dia X 24.3"LG Stainless 1

9 D5994 Grease Fitting Straight | 1/8" Drive Zinc 2

10 D6854 Bolt | 1/4"-20 X 1" Serrated Flange Stainless 3

11 F50011 3-Way Panel Mount Valve 1

12 F50013 Hose Barb | 1/4"  Male Thread X 3/8" 90 Degree 1

13 F50108 Tank Strainer 1

14 F50487 6 Inch Lid With Vented Gasket 1

15 1Tank | 12 Gallon Lesco GrayF50558

4Nut 1/4"-20 Nylox Waxed StainlessT1501616



 © LESCO Technologies, LLC 2012 20

Pump Assembly Parts Breakdown
Model # LES-TL80

16

1

17

19

4

23

3

8

2

15

21

19

24

2

7

11

9

12

22

10

6

18

13

214

1

10

11

12

13

14

15

16

17

18

19

19

2

2

2

21

22

23

24

3

4

6

7

8

9



21 © LESCO Technologies, LLC 2012 

Pump Assembly Parts Breakdown
Model # LES-TL80

ID # Part # Description Qty
1 D5377 Hose Barb | 1/2" Male Thread X 3/8" 90° 1

2 D6131 Bolt | 1/4"-20 X 1/2" Serrated Flange Stainless 11

3 D6132 1/4"-20 X 3/4" SERR. FLANGE STAINLESS 2

4 D6957 Spray Tip Cap | Green Nylon 1

5 D6961 Nozzle Seat Gasket 1

6 D6988-16.5 Hose | 3/8" X 16.5" PVC Clear 1

7 D6988-19.5 Hose | 3/8" X 19.5" PVC Clear 1

8 D6988-32 Hose | 3/8" X 32" PVC Clear 1

9 F50000 Battery Hold Down Bracket 1

10 F50002 Battery | Lead Acid 7.2 Amp Hour 1

11 F50003 Hose Guide Bracket 1

12 F50004 1

13 F50005 1

14 F50006 Pump Enclosure Cover 1

15 F50007 Inside Nozzle Body Bracket 1

16 F50012 Nozzle Body Clamp 1

17 F50015 1

18 F50109 Rubber Grommet | 5/8" 3

19 F50145 Hose Clamp | Double Tooth Poly 1/2" 6

20 F50461 Spray Nozzle | 0.8 GPM Broadcast Polymer 1

21 F50462 Spray Nozzle | 0.6 GPM Broadcast Polymer 1

22 F50548 Screw | #10-32 X 5/8" Phil Pan MS Stainless 4

23 T15016 Nut 1/4"-20 Nylox Waxed Stainless 2

24 T20117 Hose Barb | 3/8" Male Thread X 3/8 90°

Pump | 1.0 GPM Diaphragm

Nozzle Body | Hose Barb 3/8”

Pump Mount Enclosure

2

1 D5377 Hose Barb | 1/2" Male Thread X 3/8" 90° 1

10 F50002 Battery | Lead Acid 7.2 Amp Hour 1

14 F50006 Pump Enclosure Cover 1

15 F50007 Inside Nozzle Body Bracket 1

16 F50012 Nozzle Body Clamp 1

18 F50109 Rubber Grommet | 5/8" 3

19 F50145 Hose Clamp | Double Tooth Poly 1/2" 6

2 D6131 Bolt | 1/4"-20 X 1/2" Serrated Flange Stainless 11

20 F50461 Spray Nozzle | 0.8 GPM Broadcast Polymer 1

21 F50462 Spray Nozzle | 0.6 GPM Broadcast Polymer 1

22 F50548 Screw | #10-32 X 5/8" Phil Pan MS Stainless 4

23 T15016 Nut 1/4"-20 Nylox Waxed Stainless 2

2Hose Barb | 3/8" Male Thread X 3/8 90°T2011724

3 D6132 1/4"-20 X 3/4" SERR. FLANGE STAINLESS 2

4 D6957 Spray Tip Cap | Green Nylon 1

5 D6961 Nozzle Seat Gasket 1

9 F50000 Battery Hold Down Bracket 1

6 D6988-16.5 Hose | 3/8" X 16.5" PVC Clear 1

7 D6988-19.5 Hose | 3/8" X 19.5" PVC Clear 1

8 D6988-32 Hose | 3/8" X 32" PVC Clear 1

11 F50003 Hose Guide Bracket 1

12 F50004 1Pump Mount Enclosure

13 F50005 1Pump | 1.0 GPM Diaphragm

17 F50015 1Nozzle Body | Hose Barb 3/8”

TH21664
Text Box
F50078 - 12 Volt Battery Charger



 © LESCO Technologies, LLC 2012 22

Handle Assembly Parts Breakdown
Model # LES-TL80SS

1

9

8

13

7

11

4

5

14

10

3

6

2

10

1

10

10

11

13

14

2

3

4

5

6

7

8

9



23 © LESCO Technologies, LLC 2012 

Handle Assembly Parts Breakdown
Model # LES-TL80SS

ID # Part # Description Qty
1 D5917 Handle Grip 7/8" X 5-1/2" 2

2 D6132 Bolt | 1/4"-20 X 3/4" Serrated Flange Stainless 1

3 D6406 Rubber Switch Boot 1

4 F50008 1

5 F50016 1

6 F50020 1

7 F50106 1

8 F50107 Switch | SPST Side Terminals

Coil Hose 1/4” X 10’

Harness | Push Sprayer Pump

Wand Holder Bracket Stainless

Harness | Push Sprayer Switch

1

9 F50111 Reducing Bushing | 3/8" X 1/4" Brass 1

10 F50112 Bolt | 5/16"-18 X 1-1/4" Hex Head Stainless 2

11 T15016 Nut 1/4"-20 Nylox Waxed Stainless 1

12 T15018 Nut 5/16"-18 Nylox Waxed Stainless 2

13 T20307 Spot Spray Wand 1

14 T30153 Push Spreader Handle Stainless 1

1 D5917 Handle Grip 7/8" X 5-1/2" 2

2 D6132 Bolt | 1/4"-20 X 3/4" Serrated Flange Stainless 1

3 D6406 Rubber Switch Boot 1

4 F50008 1Coil Hose 1/4” X 10’

6 F50020 1Wand Holder Bracket Stainless

7 F50106 1Harness | Push Sprayer Switch

8 F50107 Switch | SPST Side Terminals 1

9 F50111 Reducing Bushing | 3/8" X 1/4" Brass 1

10 F50112 Bolt | 5/16"-18 X 1-1/4" Hex Head Stainless 2

11 T15016 Nut 1/4"-20 Nylox Waxed Stainless 1

12 T15018 Nut 5/16"-18 Nylox Waxed Stainless 2

13 T20307 Spot Spray Wand 1

1Push Spreader Handle StainlessT3015314



 © LESCO Technologies, LLC 2012 24

Tank Assembly Parts Breakdown
Model # LES-TL80SS

4

12

16

10

2

9

1

6

14

7

5

4

3

11

15

13

8

2

1

10

11

12

13

14

15

16
2

2

3

4

4

5

6

7

8

9



25 © LESCO Technologies, LLC 2012 

Tank Assembly Parts Breakdown
Model # LES-TL80SS

ID # Part # Description Qty
1 D5381 Hose Barb | 1/4" Male Thread X 3/8" 1

2 D5904 Wheel 13"X 5" 2

3 D5915 Axle 3/4" X 24.3" STAINLESS 1

4 D5919 Cotter Pin | 3/16" X 2" Stainless 2

5 D5923 Wheel Bushing Nylon 4

6 D5943 Bolt | 1/4"-20 X 2-1/4" Hex Head Stainless 4

7 D5994 Grease Fitting Straight | 1/8" Drive Zinc 2

8 D6854 Bolt | 1/4"-20 X 1" Serrated Flange Stainless 3

9 F50011 3-Way Panel Mount Valve 1

10 F50013 Hose Barb | 1/4" Male Thread X 3/8" 90 Degree 1

11 F50108 Tank Strainer 1

12 F50487 6 Inch Lid With Vented Gasket 1

13 F50558 Tank | 12 Gallon Lesco Gray 1

14 T15016 Nut 1/4"-20 Nylox Waxed Stainless 4

15 T30151 1

16 T30152 1

1 D5381 Hose Barb | 1/4" Male Thread X 3/8" 1

2 D5904 Wheel 13"X 5" 2

3 D5915 Axle 3/4" X 24.3" STAINLESS 1

4 D5919 Cotter Pin | 3/16" X 2" Stainless 2

5 D5923 Wheel Bushing Nylon 4

6 D5943 Bolt | 1/4"-20 X 2-1/4" Hex Head Stainless 4

7 D5994 Grease Fitting Straight | 1/8" Drive Zinc 2

8 D6854 Bolt | 1/4"-20 X 1" Serrated Flange Stainless 3

9 F50011 3-Way Panel Mount Valve 1

10 F50013 Hose Barb | 1/4" Male Thread X 3/8" 90 Degree 1

11 F50108 Tank Strainer 1

13 F50558 Tank | 12 Gallon Lesco Gray 1

4Nut 1/4"-20 Nylox Waxed StainlessT1501614

Hopper Frame | 2.0 Cu. Ft. Pushspreader Stainless15 T30151 1Hopper Frame | 2.0 Cu. Ft. Pushspreader Stainless

1T3015216 Frame Stand Stainless



 © LESCO Technologies, LLC 2012 26

Pump Assembly Parts Breakdown
Model # LES-TL80SS

16

1

4

19

11

5

17

20

8

23

3

24

2

19 7

21

13

2

12

22

14
9

10

6

18
15 2

1

10

11

12

13

14 15

16

17

18

19

19

2

2

2

20

21

22

23

24

3

4

5

6

7

8

9



27 © LESCO Technologies, LLC 2012 

Pump Assembly Parts Breakdown
Model # LES-TL80SS

ID # Part # Description Qty
1 D5377 Hose Barb | 1/2" Male Thread X 3/8" 90° 1

2 D6131 Bolt | 1/4"-20 X 1/2" Serrated Flange Stainless 11

3 D6132 1/4"-20 X 3/4" Serrated Flange Stainless 2

4 D6957 Spray Tip Cap | Green Nylon 1

5 D6961 Nozzle Seat Gasket 1

6 D6988-16 Hose | 3/8" X 16" PVC Clear 1

7 D6988-19.5 Hose | 3/8" X 19.5" PVC Clear 1

8 D6988-32 Hose | 3/8" X 1" PVC Clear 1

9 F50002 Battery | Lead Acid 7.2 Amp Hour 1

10 F50005 1

11 F50015 1

12 F50019 Battery Hold Down Bracket 1

13 F50021 Hose Guide Bracket 1

14 F50022 1

15 F50023 Pump Enclosure Cover 1

16 F50024 Inside Nozzle Body Bracket 1

17 F50025 Nozzle Body Clamp 1

18 F50109 Rubber Grommet | 5/8" 3

19 F50145 Hose Clamp | Double Tooth Poly 1/2" 6

20 F50461 Spray Nozzle | 0.8 GPM Broadcast Polymer 1

21 F50462 Spray Nozzle | 0.6 GPM Broadcast Polymer 1

22 F50548 Screw | #10-32 X 5/8" Phil Pan MS Stainless 4

23 T15016 Nut 1/4"-20 Nylox Waxed Stainless 2

24 T20117 Hose Barb | 3/8" Male Thread X 3/8 90° 2

1 D5377 Hose Barb | 1/2" Male Thread X 3/8" 90° 1

2 D6131 Bolt | 1/4"-20 X 1/2" Serrated Flange Stainless 11

3 D6132 1/4"-20 X 3/4" Serrated Flange Stainless 2

4 D6957 Spray Tip Cap | Green Nylon 1

5 D6961 Nozzle Seat Gasket 1

6 D6988-16 Hose | 3/8" X 16" PVC Clear 1

7 D6988-19.5 Hose | 3/8" X 19.5" PVC Clear 1

8 D6988-32 Hose | 3/8" X 1" PVC Clear 1

9 F50002 Battery | Lead Acid 7.2 Amp Hour 1

10 F50005 1Pump | 1.0 GPM Diaphragm

11 F50015 1Nozzle Body | Hose Barb 3/8"

12 F50019 Battery Hold Down Bracket 1

13 F50021 Hose Guide Bracket 1

14 F50022 1Pump Mount Enclosure Stainless

15 F50023 Pump Enclosure Cover 1

16 F50024 Inside Nozzle Body Bracket 1

17 F50025 Nozzle Body Clamp 1

18 F50109 Rubber Grommet | 5/8" 3

19 F50145 Hose Clamp | Double Tooth Poly 1/2" 6

20 F50461 Spray Nozzle | 0.8 GPM Broadcast Polymer 1

21 F50462 Spray Nozzle | 0.6 GPM Broadcast Polymer 1

22 F50548 Screw | #10-32 X 5/8" Phil Pan MS Stainless 4

2Nut 1/4"-20 Nylox Waxed StainlessT1501623

2Hose Barb | 3/8" Male Thread X 3/8 90°T2011724



 © LESCO Technologies, LLC 2012 28

Notes



29 © LESCO Technologies, LLC 2012 

Notes




